
toup 
corporation 

VOLUMES 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

BIG THOMPSON DISASTER 
RECOVERY PLANNING REPORT 

WATER AND WASTEWATER 
TECH~ICAL PLAN 

November, 1977 

Prepared For: Larimer-Weld Regional Council of Governments 
201 East Fourth Street 
Loveland, Colorado 80537 

(303) 667-3288 

and 

Big Thompson Recovery Planning Office 
201 East Fourth Street 
Loveland, Colorado 80537 

(303) 667-3642 

Prepared By: Toups Corporation 
1966 West 15th Street 
Loveland, Colorado 80537 

(303) 667-8690 

The preparation of this report was financed in part 
through an urban planning grant from the Department of 
Housing and Urban D.evelopment, under provisions of 
Section 701 of the Housing Act of 1954, as amended. 
[...]
The alternative of serving the entire Big Thompson Canyon 

and providing treatment at Loveland was considered but 

rejected as being too costly. 

SCREENING OF ALTERNATIVE PLANS 

The alternatives discussed above are presented in large 

part to give the reader a better understanding of the 

decisions involved in choosing a best alternative. An 

effort was made to recommend the least costly alternative 

to each community in an effort to make the least expensive 

canyonwide system. 

The use of on-site disposal systems was rejected in all areas 

except the homes in Big Thompson Valley East area and a few 

homes in the Sylvan Dale area. The State Geologist has 

indicated that in the upper canyon areas the suitable soils 

for leachfields have been washed away. In addition, many 

cannot meet the county requirement of having septic tanks 

placed no closer than 100 feet from the stream. 

116 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

Table VII-4 presents the canyonwide costs of the most 

promising alternatives. These costs are based on providing 

a wastewater treatment facility at each community in the 

canyon. This table is particularly valuable to compare 

the relative cost of each method. The least costly 

alternative is the clarifier/recirculating filter system. 

This system will be fully evaluated. Other systems which 

may be viable in a given area in the canyon will be compared 

with the clarifier/recirculating filter system. 

CONCLUSION REGARDING WASTEWATER COLLECTION AND TREATMENT 

After comparing all the wastewater collection and treatment 

alternatives available for the various communities in the 

canyon, two areas were established. One is the Big 

Thompson Valley East area and the other consists of all 

the other communities in the study area. The optimum 

treatment alternatives are discussed below. 

Big Thompson Valley East 

One of the unique characteristics of this area is that 

there is more topsoil in this area now than there was 

before the flood. This soil is adequate for leachfield 

material. 

The county requires that no septic tank/leachfield system 

be installed within 100 feet of a stream. Many residences 

in this area are within the flood plain, so technically they 

cannot be more than 100 feet from the stream. When the 

river is within its banks, the county regulations are 

generally met. 

117 



1-' 
1-' 
co 

TABLE VII' '!"4·. CANYON-WIDE TREATMENT SYSlEMS COST 

TYPE OF SYSTEM 

PRESENT WORTH ($) I EXTENDED CLARIFIER/ 
LAGOON AERATION FILTER 

Capital Cost ( $) 973,000 1,817,000 316,000 

O&M ($) 547,000 1,129,000 775,000 

Total {$) 1,520,000 2,946,000 1,090,000 

ROTATING 
BIOLOGICAL 

CONTACTOR 

3,230,000 

1,310,000 

4,540,000 

HAUL BY 
TRUCK 

2,977,000 

2,977,000 

-------------------



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

In 1976, before the flood, the populace in this area 

voted not to form the Lower Thompson Sanitation District. 

Had the district been formed, the wastewater would have 

been treated at the new Loveland wastewater treatment 

facility. 

Loveland has received funds to help construct a 

collection line to serve the Namaqua Hills Subdivision. 

This line is sized so it can serve the residents of 

the Big Thompson Valley East area also. 

In consideration of all of these factors, it is felt 

that the best long-term solution for wastewater treatment 

in this area is to provide service at Loveland. The 

residents should be encouraged to pursue this. In the 

meantime, the septic tanks presently being used are 

adequate to serve the residents. 

Remainder of Canyon 

The communities in this area are Glen Haven, Loveland 

Heights, Glen Comfort, Waltonia, Drake, Midway, Cedar Cove, 

and Sylvan Dale. The optimum treatment method to be used 

in this area is the clarifier/recirculating filter system. 

Gravity sewers can be used in most areas with a few homes 

in each community served by a'lift station. 

Two options concerning treatment plant sites were considered. 
I 

One option is to have six separate treatment plants to 

serve the communities. Wastewater flows from Loveland 

Heights and Glen Comfort would be combined and treated 

at one site; the same is true of flows from Drake and 

119 



\ 
' 

/.c, 

! 

Midway. The other option is to treat the wastewater 

from all the communities on the main stem of the river at 

a site east of Cedar Cove. Glen Haven and Sylvan Dale 

would have their own wastewater treatment systems. 

/ Normally, consolidation of small wastewater treatment 

plants is beneficial. However, the larger the system 

used, the more land required. This land must be fairly 

flat, and cannot be in the flood plain. Suitable 

undeveloped land areas in the canyon are generally quite 

small, making large wastewater systems impractical. 

Th~refore, the optimum solution is the option of installing 

separate clarifier/sand filter treatment facilities at 

each of the communities. 

/-he 
\1\_6+---

... ~ • -··l 
"·;.yl './ CJ [-/] 

I 

Le-uc> ~ r·l 

/ 
l 

';'• ... ] ,.· 

L~//_;;;; I 

,,. 
"'·I / 

/ 

( r-··'/C 

' ,< . ( 

--70 t~ ~o 
L·· , /'" / (.__...."'\._......' 

l 

z_4 1 6oo 
·.::;(,~}i ooo 

7/ 1 OOC) 

·r? 1 tJo o 

/I 11 OO(:J 
I 

·--_.~ I z, c c- C) 
~,y--

c S~C I l 12c/~~::> 
( ;-

c2> 7=' cl 
·, 1 

---~/ 

I 
I 
I 
I 
I 
I 
I 
I 

I 
I 
I 
I 
I 
I 
I 
I 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

CHAPTER VI I I 

-so'¢ 

1 oo' cf 
/ 

OVERVIEW OF SELECTED TREATMENT ALTERNATIVE 

Following the development of the alternatives 

described in the preceeding chapters, public hearings 

were held. The Planning Commission received comments 

from canyon residents and the County Commissioners. 

With this input, a land use policy was adopted which 

will be reflected in the optimum treatment scheme. 

COORDINATION WITH LAND USE PLAN 

One of the policies of the adopted land use plan 

was that no growth should be allowed in the canyon unless 

adequate wastewater treatment is provided. If these 

facilities are provided, growth can be allowed to occur. 

Therefore, the population projections utilized in this 

study will vary from those used in Volume 3 because it 

will be assumed that growth will occur. 

Using the data developed, the projected population levels 

were modified from those used earlier in this report. 

These population levels more accurately reflect the 

policies of the Land Use Commission. These population 

levels are shown in Table VIII-1. 

Although the projected population has varied from that 

previously used, the earlier estimates were sufficiently 

accurate for alternative development and screening purposes. 

121 



This is because the relative cost of each alternative 

will not change with the magnitude of the change in 

population. The absolute costs of the collection lines 

and treatment plants will vary as a result of the 

modified population projection. 

TABLE VIII-1. EXISTING AND PROJECTED POPULATION 

NUMBER OF TAPS SUMMER POpULATION 
(1977) 

COMMUNITY RESIDENTIAL COMMERCIAL 1977 2000 

Glen Haven 139 8 610 1370 

Loveland Heights/ 
Glen Comfort 192 14 895 2050 

Waltonia 29 1 112 153 

Drake/Midway 70 6 267 470 

Lower Midway 8 9 52 75 

Cedar Cove 58 8 262 740 

Sylvan Dale 14 13 (1] 92 164 

[1] Nine of these are associated with Sylvan Dale Ranch. 
[2] No commercial growth was anticipated at Sylvan Dale. 

~.~ --/ ) 
!..- t.~~ 

Another change that resulted from the public hearings was 

~) that the area below the Narrows was excluded from the 

/ planning area. Despite this fact, there is a small part 

of Sylvan Dale which has wastewater problems that are very 

similar to the canyon areas above the Narrows. This is 

the area along the river between the Big Thompson Siphon 

and the Loveland water treatment plant. 

122 

[ 2] 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
,I 
I 

Following the adoption of the final study area, 

intensive field checking was conducted. As a result, 

an area east of Midway was added to the wastewater service 

area. This area shall be called "Lower Midway". 

TREATMENT AND DISPOSAL FACILITIES 

The optimum treatment process has been only briefly 

described prior to screening of alternatives. To 

give the reader a better understanding of this process, 

it will now be described in greater depth. The basic 

components of this treatment plant consist of a 

settling tank, a recirculating tank, a sand filter, 

and a chlorinator. 

The first unit, the settling tank, would act as a 

primary clarifier. Its function would be to remove 

solids, both settleable and floating solids, such as 

grease. The bottom should be filleted to facilitate 

solids removal. Quick couple devices for • rrt11 &iJ 

&Liiida i:1i:a « ddt tuaA should be installed to make 

the solids removal operation clean and~ The 

hydraulic detention time of this unit should be at h 
I I , 

1 east LR l MP' . \..__.......- .,- /_.:.! rrr e c::c· -:- -? / <7 
i 1'\ 11 

r {;: ):;.(e. co~->' r<~'cf/ 

The recirculation tank is a duplicate of the primary 

settling tanks. Piping should be arranged between these 

two tanks so that either can be used as the first tank. 

It should also be possible to completely bypass either 

tank so one tank can be temporarily taken out of service 

for cleaning or repair. 

123 



.-'··1 ._,.., 
' ( ' 

Following these tanks are the sand filters. Two 

should be installed of equal size, although only one 

is to be used at any one time. This will allow the 

vacated filter to regenerate itself between filter 

runs. The design hydraulic loading rate should be 3 

gallons per minute per square foot (3 gpm/ft2). These 

filters should be covered with a removable cover so 

the sand can be changed periodically. A recirculation 

pump is placed after the filters and piped to the 

recirculating tank. 

The final process is chlorination. The chlorine contact 

basin should be designed in accordance with the Colorado 

Department of Health's design criteria. 

The following table illustrates the effluent quality 

from this system LAtd is et min ,~ This data is 

average effluent quality data. Peak values will be 

higher than these numbers. State effluent standards 

will be met. A flow diagram is shown in'Figure VIII-1. 

TABLE VIII-2. SETTLING TANK/SAND FILTER EFFLUENT QUALITY DATA 

BOD (mg/1) 
TSS (mg/1) 
Total Nitrogen-N 

(mg/1) 
Ammania-N (mg/1) 
Nitrate-N (mg/1) 
Total Phosphorus-P 

(mg/1) 
Orthophosphate-P 

(mg/1) 
Fecal Coliforms 

(#/100 ml) 
Total Coliforms 

(#/100 ml) 

SETTLING TANK 
EFFLUENT 

12 3 (i; r;, % ( f' hi ) 

4 8 ( §'26/o f~M) 

23.9 
19.2 

0.3 

10.2 

8.7 

5.9xlo5 

9.0xlo5 

SAND 'FILTER 
EFFLUENT 

9 
6 

24.5 
1.0 

20.0 

9.0 

7.0 

6.5xl03 

1. 3xlo3 

CHLORINATED 
EFFLUENT 

3 
6 

19.9 
1.6 

18.9 

8.4 

7.9 

2 

3 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



·------------------

WASTEWATER 
INFLOW 

SETTLING 
TANK 

(minimum 
detention of 
12 hours) 

RECIRCULATION 
TANK DO 

~ cl1j} revv:a/rr > cz eroJr::: ,~ 

:AND FILTER-
. 2 

( 3 gpm/ft. ) 

0 
DISCHARG::: 

of; 5' el:;J I /r'r v1 <"'Ire-,;--: ~~ec /rc /c):,-' ;;_: 4'": I 

FIG. VIll-I. FLOW DIAGRAM FOR CLARIFIER /RECIRCULATING FILTER WASTEWATER TREATMENT FACILITY 



./ 

OPERATION AND MAINTENANCE 

One of the reasons that this is the optimum alternative 

is that operation and maintenance (O&M) is fairly simple. 

The primary settling tank must be pumped by truck as 

required 4 to 6 times a year. irepill!jJ Bhsn7!:4 liii' ha¥kLd¥h •• 

~~AAU:\i:em;:aa irmrrl±tlllfl sm? rabewn•' 111 t • 
~'1.""!~ When the primary settling tank is pumped, 

it should be thoroughly cleaned and the flow reversed so 

it is used as the recirculating tank. 

A sand filter can be expected to run for about Cu :a :l•s 

before becoming clogged. At this time, the second sand 

filter should be placed in operation. The clogged filter 

should have the top three to four inches of sand removed. 

~ .. a~~lfPI'!'JI!EGif&£141 111~@ ;i iiawl!'lvf 

~~mts. h~~ft•"'"•B dr#a g ?Jr± The 

filter should then be allowed to "rest". 

An operator with at least a Class "C" license would be 

required to operate this plant. 

TIME PHASING 

The revised population projections indicate significantly 

more growth than previously anticipated in the communities 

of Glen Haven, Loveland Heights/Glen Comfort, and Cedar 

Cove. One of the benefits of the recommended type of 

treatment facility is that the plan can be easily expanded. 

It is cost-effective in these three communities to phase 

the construction of the treatment plants. 
I 

J I or (_ / u (i' I( ' 

1 I 4 ,, ' 

126 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

With a phased construction program, the initial cost 

is kept to a minimum. .Should growth not occur as 

rapidly as anticipated, an excessive amount of money 

would not have been spent. 

DETAILED COST ESTIMATES 

The greatest expense involved in this project is 

associated with the collection facilities. The 

serviceable buildings tend to be constructed in strips 

along waterways. Density is low, so taps are widely 

spaced and collection lines are long. Additionally, the 

construction cost of the lines in this area is almost 

double the cost of the same length of lines in the plains. 

The terrain is such that most areas can be served by 

gravity flow. However, several major river crossings 

are needed which will require lift stations. 

Tap lines will cost as much per foot as do the sewer 

lines. Normally the cost of tap lines is less than sewer 

lines because smaller pipe is used. In this case, the 

cost of the line is negligible compared to the cost of 

excavation. In the Big Thompson Canyon, most of the tap 

lines will be constructed through virgin earth, much of 

which is rock. A great deal of the sewer line can be 

built through soil that has been previously disturbed by 

road construction. Excavation in the disturbed soil should 

be easier, and thus less expensive, than through virgin soil. 

The cost of the tap line is estimated to be approximately 

$825. This will vary depending on the distance to the 

sewer line. 

127 



/ 

The treatment facilities recommended to be used are fairly 

inexpensive to construct and to operate. Additionally, 

the complexity of operation is minimized. This will 

reduce the degree of skill required to properly maintain 

and operate the treatment facilities. 

The capital cost of the construction of the collection and 

treatment facilities is shown in Table VIII-3. These numbers 

are based on assumed 1978 construction costs (ENR-2300). 

These estimates are sufficient for this level of study--

they may vary depending on equipment selected during design, 

year of construction, annual inflation rate, and other 

unforeseen difficulties. 

TABLE VIII-3. CONSTRUCTION COST OF RECOMMENDED FACILITIES 

COMMUNITY 

Glen Haven 

aLoveland Heights/ 
/h· Glen Comfort 

Waltonia 

Drake/Midway 

Lower Midway 

Cedar Cove 

Sylvan Dale 

Canyonwide 

~~- ' ' r r: 

\' / 

! (' { 

WWTP 
[1] 

$ 52,000 

76,000 

23,000 

43,000 

20,000 

42,000 

20,000 

.$276,000 

COLLECTION TOTAL 
FACILITIES CONSTRUCTION 

COST 

$ 388,200 $ 440,200 

492,000 568,000 

60,000 83,000 

182,800 225,800 

21,300 41,300 

216,000 258,000 

56,700 76,70d 

$1,417,000 $1,693,000 

C AauJ 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
·I 
I 
I 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

( 

CHAPTER IX 

WATER AND WASTEWATER FLOW REDUCTION THROUGH 

HOUSEHOLD WATER CONSERVATION 

This chapter presents the various water saving devices 

and systems, general costs of achieving specific per 

capita wastewater production rates, and the feasibility 